PARTS LIST NO. 163

Motor Cycle - Engine
Type 124 MX
Our production 1977, your 1978 model

BOMBARDIER - ROTAX GMBH
A-U4623% Gunskirchen/Austria

Phone: (07246) 271 Telex: 255464 Cables: BOMBROTAX GUNSKIRCHEN



¢c¢ e 0c 6l

Ov ¢v¥ Gi




Crankcase, Disk Valve Cover

I1l. No. Part No. Description Qty.
1 -5 292 112 crankcase assy. 1
3 260 390 ring, crankcase, magneto side 1
it 260 400 ring, crankcase, clutch side. 1
5 949 900 dowel, locating 2
6 230 395 seal, magneto side. 1
7 230 421 seal, transmission main shaft 1
8 932 030 ball bearing 6203 . 2
9 932 430 ball bearing 6204 2
10 945 751 lock washer 6 . « « ¢« « « « « « « & 10
11 241 870 screw, allen head M6 x 70 5
12 241 820 screw, allen head M6 x 45 5
13 949 900 dowel, locating . . . . . . . . 5
14 241 920 0il filler cap M18 x 1,5. . . 1
15 247 240 spacer, chain guard . 3
16 297 330 chain guard for sprocket 13 t. 1
16 297 331 chain guard for sprocket 14 t. 1
16 297 332 chain guard for sprocket 15 t.. 1
17 945 751 lock washer 6 . . . . . « . . . 3
18 241 185 serew, hex. head M6 x 16. 3
19 239 750 spring, index 1
20 248 835 lever assy., index. 1
21 227 800 washer, index 1
22 945 840 snapring, index 1
23 650 040 gasket ring . 1
24 241 781 plug, magnetic drain. 1
25 950 141 gasket ring e e e e e e 1
26 940 580 screw, hex. head M8 x 16, crankcase
drain . e e e e e e e e e e e 1
27 230 425 seal, clutch side 1
28 230 310 O-ring, disk valve cover. 1
29 212 036 disk valve cover. . 1
30 940 510 screw, countersunk slot head M5 x 16 by
31 267 741 adapter, carburetor . 1
32 251 845 hose clamp, carburetor adapter. 1
33 251 820 hose clamp, carburetor. 1
34 227 610 shim 0,5 mm, transmission clutch

shaft bearing . . . . . . . . . . . as requ.



I11l. No. Part No. Description Qty.
34 227 611 shim 0,3 mm, transmission clutch
shaft bearing . . . . . . as requ.
227 612 shim 0,1 mm, transmission clutch
shaft bearing . . . . . . . as requ.
35 227 520 shim 0,5 mm, transmission main
shaft bearing . e as requ.
227 521 shim 0,3 mm, transmission main
shaft bearing . . . . as requ.
227 522 shim 0,1 mm, transmission main
shaft bearing . . . . . . as requ.
36 227 550 retaining plate, transmission
bearings. . « « . « . & . . 1
37 940 315 screw, countersunk slot head M5 12 5
38 650 040 gasket ring . . . . 1
39 241 775 screw, kick starter stop. 1
4o 240 210 stud M8 x 68, cylinder base . . 2
b1 240 215 stud M8 x 96, cylinder base . . 2
42 242 585 nut M8, cylinder base . . y
43 899 682 LOCTITE 572 (white) . . . as requ.
Ly 899 783 LOCTITE 59 (violet) . . . as requ.






..3...

Crankshaft, Piston, Cylinder, Cylinder head

I11. No. Part No. Description Qty.
292 100 crankshaft assy. . + ¢ ¢ &« o« o o o o 1
827 550 distance ring, crankshaft, magneto
Side L] L[] L] L] L) L ] L] L] . . L] L L] . L] L] 1
3 oy 470 shim 0,2 mm, crankshaft, magneto
Side o ¢ ¢ ¢ ot e s e 4 4 e e e e s as requ.
o4l 471 shim 0,3 mm, crankshaft, magneto
side ¢« ¢ ¢ e v e e 4 e e e e e s e as requ.
quy 472 shim 0,5 mm, crankshaft, magneto
SIde o ¢ ¢ v e e e e s e e e s e s e as requ.
ouy 474 shim 0,1 mm, crankshaft, magneto
Side o v v v 4 h e e e e e e e e e e as requ.
Yy 232 761 ball bearing 6205, crankshaft,
magneto side . . . . + ¢+ ¢« o . . 1
5 242 630 nut M16 x 1,5, crankshaft, magneto
Side L] L] L] L] L 1 » L] . L] L) L] . L L] . 1
6 232 750 ball bearing 3205, double row,
crankshaft, clutch side. . . . . . .
7 247 290 spacer, disk valve . . . . . « . &
8 224 105 disk valve . ¢« v v ¢« o o o s o o +
9,10,11 291 594 drive gear with clutch drum assy.
(replace only drive gear with clutch
drum assy., see also page 9, no. 4)
10 945 757 lock washer 18 . . . « « « « + « « .
11 242 615 nut M18 x 1,5, crankshaft, clutch
Side L] L] . . L) L] L L] L L] L[] L] L] L] L] * 1
12 246 011 key, Woodruff, crankshaft, magneto
N Side . . . - [ . . . . [] Ll [ e . L] [ ] 1
13 246 570 key, Woodruff, crankshaft, clutch
Side L] * L] . * [ ] [ ] L] . L] L] L] L] . L] L] 1
14 932 904 needle bearing, piston pin . . . . . 1
15,16 291 865 piston assy. w. ring 54,0 @. . . . . 1
16 915 730 SEMI-trapez ring 54,0 @. . . . . . . 1
17 216 100 piston pin + « .+ ¢« « v ¢ o 0 4 . . . 1
18 945 735 cirelip, piston pin. . . . « . . . . 2
19 230 552 gasket, cylinder base. . . . « « « . 1
20 213 011 eylinder . . . ¢ ¢« ¢ v o e v e e e 1
21 241 890 stud M7 x 33,5, cylinder head. . . . 6
22 230 740 shim, eylinder head. . . . . . . . . as requ.
23 213 022 cylinder head. . « « + ¢« ¢ « o o o 1
24 227 570 washer 7,4, cylinder head nut. . . . 6




-4 -

I11. No. Part No. Descrip¢tion Qty.
25 242 5990 hex. nut M7, cylinder head . . 6
26 230 660 gasket, exhaust socket . . 1
27 273 728 exhaust socket assy. . . 1
28 945 752 lock washer 8. . . . . 2
29 240 080 eyl. screw M8 x 25, exhaust socket 2
30 292 104 crankshaft repair kit. e 1
31 292 150 gasket set . . « .+ o . o o e 1
32 899 783 LOCTITE 59 (violet). . . as requ.
33 899 780 LOCTITE 270 (green). . . as requ.



i b o i RNl




._5_

Magneto Cover, Clutch Cover

I11. No. Part No. Description Qty.
1 212 155 magneto cover 1
2 241 761 cyl. screw M6 x 50. 2
3 241 821 cyl. screw M6 x 45. . . . . 1
! 241 800 plug, adjustment. 1

5,6 212 261 clutch cover assy.. 1
6 9h9 030 drive pin 3 x 8 1
7 259 619 cam assy., clutch release 1
8 259 630 plate, clutch adjustment locking. 1
9 241 791 secrew M8 x 15, clutch adjustment. 1

10 241 795 screw M4 x 6, clutch adjustment 1

11 239 660 spring, clutch cam retaining. 1

12 240 560 screw, slot head M5 x 12. . . . . 1

13 899 783 LOCTITE 59 (violet) . . . . as requ.

14 239 630 spring, clutch cam return . 1

15 230 355 seal, kick start shaft. . 1

16 830 890 sealing ring, clutch cover. 2

17 241 761 screw, allen head M6 x 50 1

18 241 811 screw, allen head M6 x 35 5

19 241 816 screw, allen head M6 x 40 3

20 830 890 sealing ring, oil level plug. 1

21 840 370 plug, oil level 1

22 241 800 plug, adjustment. 2






MOTOPLAT Ignition Unit

I11.No. Part No. Descrip¢tion Qty.
1,2,3 291 746 MOTOPLAT ignition unit assy. . . . . 1

3 964 062 contact pin + « + v 4 v e e 4 e e 1

hy 264 590 ignition coil . + & « + « « 4+ . . . 1

5 865 200 spark plug protector . . . . . . « . 1

6 927 570 Wwasher 5,3 « v v v o o o o o o+ o« 3

7 qUs5 750 lock washer 5 v « v « o s o « « o 3

8 240 180 cyl. screw M5 X 20 4+ v « « 4 4 s 4 3



1]

42 43 44




Transmission
Ill.No. Part No. Description Qty.
1 237 462 clutch shaft, 13 t. . . « + « « + .+ . 1
2 232 665 needle bearing assy., clutch shaft . 1
3 234 885 gear 6th, clutch shaft, 22 t. . . . . 1
4 227 470 thrust washer, clutch shaft . . . . . 1
5 2U45 340 snapring, clutch shaft . . . . 1
6 234 970 gear 3rd/lth, clutch shaft, 17/19 t. 1
7 227 440 thrust washer, clutch shaft . . . . 1
8 232 660 needle bearing 20, clutch shaft . . 1
9 234 865 gear 5th, clutch shaft, 21 ¢t. . . . . 1
10 234 951 gear 2nd, clutch shaft, 15 t. . . . . 1
11 237 U17 main shaft . . « « + « + « + + + . 1
12 232 Tho needle bearing 21, main shaft . . . . 3
13 234 961 gear 2nd, main shaft, 29 ¢t. . . . . . 1
14 227 460 thrust washer, main shaft . . . . . . 3
15 245 340 snapring, main shaft . . . . « . . . 3
16 234 877 gear 5th, main shaft, 23 t. . . . . . 1
17 234 857 gear U4th, main shaft, 25 t. . . . . . 1
18 234 980 gear 3rd, main shaft, 27 t. . . . . . 1
19 234 897 gear 6th, main shaft, 21 t. . . . . . 1
20 gLL 468 thrust washer, main shaft . . . . . . 1
21 232 660 needle bearing 20, main shaft . . . . 1
22 234 940 gear 1st, main shaft, 31 t. . . . . . 1
23 227 U430 thrust washer, main shaft . . . . . 1
24 230 400 O-ring, main shaft . . . « + + « « . 1
25 247 225 spacer, sprocket . . . . . o . . . . 1
26 236 950 sprocket, 13 €. v « « 4« 4 v e 4 . . 1
26 236 951 sprocket, 14 t. . . . . . o 0 v . . 1
26 236 952 sprocket, 15 €. . .+ + + ¢ .+« o o .« . 1
27 245 320 washer, main shaft locking . . . . . 1
28 242 605 hex. nut M18 x 1,5, main shaft . . . 1
29 258 540 pin, shift fork guide . . . . . . . . 2
30 258 695 fork, shifting 5 - 6 . . « « « « « . 1
31 258 €85 fork, shifting 2 - 4 . . . . . . . 1
32 258 675 fork, shifting 1 = 3 . + + « « « « 1
33 427 070 thrust washer, transmission actuating

lever « v v v e e e s e e e e e e e 1



-8 -

I11. No. Part No. Description Qty.
34 239 640 spring, transmission actuating lever 1
35 258 575 lever, transmission actuating . 1
36 258 645 PAWl GSSYVee o o o o o o o o o o o 1
37 239 650 spring, pawl. . . . 1
38 245 330 snapring 10 x 1 . . . . 1
39 241 805 screw, pawl positioning . . . . . 1
4o 242 270 hex. nut M12 x 1, pawl positioning

locking « & ¢« o ¢ ¢« ¢ ¢ ¢ o o o o 1
41 237 436 shift shaft . . . . . . . . 1
42 945 790 retaining ring, shift shaft 2
43 944 851 thrust washer, shift shaft. . . . 1
by 230 451 O-ring, shift shaft . 1
45 430 110 O-ring, shift shaft 1
46 248 781 shift lever « « « ¢« « « o« « o o o 1
u7 241 930 screw, allen head M6 x 20 . 1
48 260 200 rubber, shift lever . . . . . . . . 1
49 258 735 shift drum assSyee o « « o o o o o & 1
50 827 265 washer, shift drum. . . 1






..9..

Clutch, Kick Start

I11l. No. Part No. Description Qty.
1 227 600 thrust washer, inner, clutch drum . .
2 232 700 inner race, clutch drum . .
3 232 650 needle bearing, clutch drum . . . .
4 291 594 drive gear with clutch drum assy.
(replace only drive gear with clutch
drum assy., see also page 3, no. 10,
I R - T 1
5 227 590 thrust washer, outer, clutch drum . 1
6 259 570 plate, clutch, inner pressure . 1
7 259 560 plate, clutch, frietion . . . . . . 5
8 259 55k5 plate, clutch, outer pressure . . . . 6
9 259 542 clutch hub., . . « « « ¢« « « « « o « & 1
10 245 320 washer, transmission shaft locking. . 1
11 242 605 hex. nut M18 x 1,5, transmission shaft 1
12 239 625 spring, clutch (change springs only
setwise). . . . .« . . . . 0.0 6
13 - 16 259 596 plate, clutch spring retaining, w.
hub assy. « « « ¢ & o o o o o o o 1
13 245 330 snapring 10 x 1 . + ¢ ¢« e e e e o 1
14 259 590 plate, clutch spring retaining. . . . 1
15 932 990 ball 5/32M™. . v v v 4 0 4 e e e e e e 12
16 259 705 hub, clutch spring retaining. . . . . 1
17 945 750 lock washer 5 . . . « « « + .+ . 6
18 241 770 screw, hex. head M5 x 25. . . . . . . 6
19 235 205 gear, kick start idler, 31t.. . . . . 1
20 23T U25 kick start shaft. . . . . « « . . . . 1
21 239 760 spring, kick start return . . . . . . 1
22 ghy 468 thrust washer . . . . + ¢« « « o « + & 2
23 945 660 snapring, kick start shaft. . . . 1
24 228 185 ratchet gear, kick start. . . . . . . 1
25 227 480 thrust washer, kick gear. . . . . . 1
26 235 215 gear, kick start drive, 34t.. . . . 1
27 g4 468 thrust washer, kick start . . . . 1
28 - 34 248 870 lever assy., kick start . . . . . . . 1
28 - 30 248 809 hub assy., kick start . . . . . . . 1
29 230 U61 O-PiNZ. v v v v v v e e e e e e e 1
30 g45 845 snapring, kick start lever. . . . . . 1
31 248 794 lever, kick start . . . . .« « + + . . 1



- 10 -

I11. No. Part No. Descrip¢tion Qty.
32 239 535 spring, kick start lever 1
33 232 4uo ball 7/32", kick start lever . 1
34 260 210 rubber sleeve, kick start. 1
35 840 991 cyl. screw M8 x 30 . 1






——— e —-——————

"".'Ll—
Carburétor
I11l.No. Part No. Description Qty.
291 442 Bing double float carburetor 1/32A 3302 1
carburetor housing'(not.available as
spare parts, use carburetor assy.) 1
3 963 090 carburetor primer . . . . . . . . 1
4 938 100 spring, tickler c & o & v eFas e 1
5 245 240 splint pin, tickler . . . . . . . . 1
6 261 631 carburetor piston . . . . 1
7 261 641 Jet needle . . . . . . v v 4 .. 1
8 261 650 holding plate . . . . . . . . . . . 1
9 227 635 plastic spring cup . . . . . . . . 1
10 239 700 spring, carburetor piston . . . . . . . 1
11 261 670 rubber ring e e e e e e e e e e 1
12 261 660 cover plate . . . . . . . . . . ... 1
13 241 430 hex. screw M5 x 12 . . . . v ¢ « o .« . 2
14 963 142 idler jet 40 . . . . . . . . . . . .. 1
14 963 141 idler jet 30
14 963 143 idler jet 35
15 261 705 float needle with VITON tip . . . . . . 1
16 261 710 clip, float needle . . . ¢« « « «. . . . 1
17 261 692 diffuser . . . . . . « . . . ¢ e e 1
18 261 608 needle jet 2,70 . « + ¢« ¢ ¢ v v 4 4 . . 1
19 963 130 mixing tube . . . . . 4 v e e . e e . 1
20 268 984 main jet 155 . . . . v 4 4 e e e . 1
20 268 979 main jet 130
20 268 980 main jet 135
20 268 981 main jet 140
20 268 982 main jet 145
20 268 983 main jet 150
20 268 985 main jet 160
20 268 986 main jet 165
20 268 987 main jet 170
20 268 988 main jet 175
20 268 989 main jet 180
21 261 620 sieve sleeve . . v v 4 v v 4w 4 e e 1
22 963 192 float « ¢« v v ¢ v e v e e e e e e e 1
23 929 700 PIN ¢ v v o & v ¢ o v e e e e e e 1
24 830 720 gasket, float chamber . e e e e e e 1



- 12 -

Ill.No. Part No. Description Qty.
25 261 610 float chamber . « « « « « o o o o o 1
26 963 180 spring clip e e s s s e s e s e e » 1
27 939 880 spring, air regulating screw . . . 1 |
28 963 150 air regulating screw . . .+ o o ¢ o & 1 |
29 938 640 apring, adjustment screw . . . . . . 1
30 963 160 adjustment screw . . ¢ .« . ¢ s e o 1
31 942 540 hex. nut M6 X 0,75 + « « « « & o « & 1
32 241 440 adjustment screw M6 X 0,75 . . . . . 1
33 260 370 rubber grommet . . « +« ¢ o . . . . 1







_13_

Tools

I11l.No. Part No. Description Qty.
1 - 10 277 780 tool kit, owners . . . .« . 1
1 276 065 fork wrench 10/13 mm . 1
2 876 220 socket wrench 11/13 mm . . . . . 1
3 277 411 socket wrench 17/21 mm . . . 1
it 277 790 wrench 4, int. hex. screw . . 1
5 876 360 wrench 5, int. hex. screw .. 1
6 277 810 wrench 6, int. hex. screw . . 1
7 277 830 insert for screw driver .o 1
8 277 840 grip for screw driver . . .. 1
9 277 825 ring wrench . . . . . . .. 1
10 876 195 tool bag . « .+ .+ . . . .o 1
11 277 850 0il seal insertion jig, to mount oil
seal 230 355 . . . . . . . . . 1
12 277 861 0il seal insertion jig, to mount oil
seal 230 395 . . . e . . . . 1
13 277 870 0il seal insertion jig, to mount oil
seal 230 421 . . o e e . . 1
13 277 875 0il seal insertion jig, to mount oil
seal 230 425 . . . . . . . . . . 1
14 277 885 clutch hub locking tool . . . . 1
15 876 296 puller assy. for bearing on crankshaft 1
16 277 890 ringhalf for puller . e . 2
17 977 480 ring for puller e e e . 1
18 840 680 cyl. screw w. int. hex. M8 x 40 . . 2
19 287 030 puller assy. for rotor . . . . 1
20 277 910 assembly trestle . . e . . 1
21 241 965 locating bolt for crankshaft . 1
22 276 190 plastic ring insertion jig, clutch
side e 8% w % & & 8 N e o . 1
23 276 200 p}astic ring insertion jig, magneto
side . « e . . . . . 1
24 276 910 plate for puller, crankcase half . . 1
25 840 351 cyl. screw M5 x 20 . e . . 4
26 276 920 protection cap . . . . . . 1




